
0 

 

Kingdom of Saudi Arabia 
Ministry of Environment, Water and Agriculture 

Ministry of Investment 

Riyadh Chamber of Commerce 

 
 

Kingdom of Saudi Arabia 

Data Collection Survey on Water Saving, 

Leakage Measures and Water Quality 

Improvement in Saudi Arabia 

 

Final Report 

 

 

 

 

 

MARCH 2022 

 

Japan International Cooperation Agency (JICA) 
 

 World Business Associates Co., Ltd. 

Yachiyo Engineering Co., Ltd. 

Sanyu Consultants Inc. 

Yokohama Water Co., Ltd.  

7R 

JR 

22-012 



  
Data Collection Survey on Water Saving, Leakage Measures 

and Water Quality Improvement in Saudi Arabia  

i 

 

Kingdom of Saudi Arabia 

Data Collection Survey on Water Saving, Leakage Measures and 
[...]
Aeration Tank

Treated water Basin To distribution

①+②=Total 135,000 m3/day①

②

a

b c

①*

②*

①*+②*=Total 140,000 m3/day

Cl2 TDS: Approx. 500mg/L

MgOH2
※3

BaCl2
※3

※3 Magnesiumu hydroxyde (Mg(OH)2) or Barium chlorine (BaCl2) are added for removal of radioactive materials such as radium etc.

1 st Line 

2nd Line

※4 Line A is constructed in 1980s and Line B is constructed in 2007.

Antiscalant

3rd Line ③

 
Figure 3-8: Schematic flowsheet of water purification plant for portable water in Buraydah city 

Source: JICA Survey Team 

Water treatment systems consist of the following three lines:  

・ 1st line (Water source: Well fields in Buraydah city): Aeration tank and sand filtration basin 

・ 2nd line (Water source: Well fields in Buraydah city): Aeration tank, flocculation basin, Ultra 

Filtration (UF) membrane facility and Reverse Osmosis (RO) membrane facility 

・ 3rd line (Water source: desalination water received from sea water desalination facility owned 

by SWCC) 

 

The water source for 1st line and 2nd line is ground water located in Buraydah city which 

consists of total 36 wells having approximately 500m average depth. According to the report 

from the operator, the Total Dissolved Solids (TDS) in the water is approximately 1,000mg/L. 

The water treated at each of 1st to 3rd line is mixed in the treated water basin and finally 

adjusted so as to meet TDS 500mg/L. Then the water is distributed through two lines of water 

distribution mains to the city. 1st and 2nd line are constructed in 1980s and 2007, respectively. 



  
Data Collection Survey on Water Saving, Leakage Measures 

and Water Quality Improvement in Saudi Arabia  

79 

 

Regarding 2nd line, an immersion type ceramic membrane, which is made by one of Japanese 

firms, is adopted at UF membrane facility. Besides, the membrane which is made by other 

Japanese firm, is adopted at RO membrane facility. The operator reported that the RO 

membranes never be replaced for 10 years or more. 

According to the operator, wastewaters of total approximately 5,000m3/day, being equivalent 

to approximately 3.5% against total amount of intake volume at 1st and 2nd line, which are 

derived from sand filter basin, UF membrane facility and RO membrane facility, are discharged 

into the lagoon in Buraydah city. But the operator explained that the groundwater for water 

source is not polluted by the wastewater, because it is separated with impermeable layer. 

As one of the issues on water quality control, radioactive materials such as radium in the 

wells need to be removed completely. Those materials are insolubilized with adding magnesium 

hydroxide or barium chloride and removed through filtration.  

Water quality analysis is conducted at water treatment plant in accordance with water quality 

standards in MEWA. The daily parameters analyzed at water treatment plant are TDS, hardness, 

alkalinity, iron, manganese, ammonium, nitrate, fecal coliform and radium, etc. The analysis is 

basically conducted using the simplified analysis method. Operation and management for water 

treatment plant is conducted by Saudi Arabian contractor, Zahran O&M Company. The contract 

period is for 3 years. 

Regarding the price of receiving water from seawater desalination plant, the staff in central 

office of MEWA Bulaydah answered that costs of the receiving water from seawater 

desalination plant is definitely much higher than costs of the receiving water from wells in terms 

of water production cost, because water transmission costs from Jubail to Buraydah shall be 

added to the costs of water from the desaliation plant. 

In addition, regarding the future plan of water source in Buraydah city, the staff in central 

office of MEWA Bulaydah answered that the groundwater level is currently going down due to 

excess water intake against water recharge, and it is necessary that seawater desalination water 

shall be received continueously to cover the water demand in the future.  

 
RO Facilities 

 
Raw Water (Ground water transported from Buraydah city） 

Photo 3-2: Water treatment plant in Buraydah city 

 

2) Sewage Treatment Plant 

For the purpose of collecting the information regarding present conditions of sewage 

treatment plant, JICA Survey Team has visited sewage treatment plants in Al-Qassim. The 



  
Data Collection Survey on Water Saving, Leakage Measures 

and Water Quality Improvement in Saudi Arabia  

80 

 

results of the site survey are as shown below. Meantime, JICA Survey Team could not visit any 

sewage treatment plants at Riyadh areas, because a permission from Saudi Arabian side was not 

available. 

① Sewage Treatment Plant in Buraydah city  

The design capacity of sewage treatment plant is approximately 150,000m3/day. According to 

the staff in MEWA, the treatment volume at present is almost the same as the design capacity. 

This sewage treatment plant is only one in Buraydah city and the first one which was 

constructed in Al-Qassim. It covers approximately 65% of total population in Buraydah city, 

approximately 700,000 pop. The schematic flowsheet of sewage treatment plant is as shown in 

the following figure. 

Grit basin
(with Mechanical  screen )

※ 4 lines

Aeration tank
(Carrousel Type)

※ 1 Basin

Final sedimentaion 

※ 1 Basin
Sand Filter

※ 13 Basins
Contact Basin

1 st Facility   ※Design Capacity 75,000m3/day

No. 1

No. 2

No. 3

Sludge distribution 
tank

(with screw pump)

※1

※1

※2

※3

※2

※3

Thickner
(Gravitaional type)

※ 3 basins

Dehydrator
(Centrifugal type)

※ 3 units ※A
Dehydrated water 

Dehydrated sludge 
To  discharge

※A

※B

※B

2 nd Facility ※Design Capacity 75,000m3/day

To  wadi
To re-use

Total 150,000m3/day

From city

Cl2

 
Figure 3-9: Schematic flowsheet of sewage treatment plant in Buraydah City 

Source: JICA Survey Team 

 

Sewage treatment plants consist of 2 lines, almost the same process, that the design capacity 

is 75,000m3/day×2 lines. 1st line and 2nd line are constructed in 2002 and 2010, respectively. 

Applied water treatment process is carrousel typed oxidation-ditch. It consists of grit basin for 

pre-treatment basin, aeration tank, final sedimentation, sand filter and contact basin. Sludge 

treatment facility consists of gravitational thickener and centrifugal dehydrator.    

There are auto screens, and the scraper is installed and moved on the front surface, in grit 

basin. But it looked that it could not lift the debris up efficiently due to the functional issues. In 

addition, there is a large grit lifter, which can take grit out of the basin, on the grit basin.  

Approximately 30% of treated sewage is re-used for irrigation water for the agriculture and 

the trees in the park. The rest of treated sewage is discharged into the wadi near the treatment 

plant. Dehydrated sludge is disposed outside the treatment plant. 

There is total 13 sewer pump stations in the city. Combined sewer system is applied as 

sewage collection system. According to the operator, flow rate at inlet of sewage treatment plant 

increases and sewage overflows when rain waters came in. Thus, dedicated drainage for 

rainwater is currently constructed and separated from sewer pipe.  



  
Data Collection Survey on Water Saving, Leakage Measures 

and Water Quality Improvement in Saudi Arabia  

81 

 

Besides, according to the staff in MEWA, at the area uncovered with sewer system, private 

companies collect the septage and discharge it into a sewer pump station. Operation and 

management including daily water quality analysis is conducted by Saudi Arbian contractor, 

Alrawaf Co. The contract period is for 5 years. 

Regarding water quality analysis, the daily parameters analyzed at sewage treatment plant are 

pH, nitrogen, ammonia, nitrate, phosphate, TDS, BOD, residual chlorine and fecal coliform in 

the raw water and the secondary effluent (water treated with final sedimentation basin). They 

are analyzed with the simplified analysis method. JICA Survey Team confirmed that the 

analysis equipment for these parameters was operating in site survey. In addition, sludge 

concentration of Mixed Liquor Suspended Solids (MLSS) in aeration tank and return sludge are 

analyzed and sludge volume after sedimentation is checked every day for the daily operation 

management.  

The result of water quality analysis for treated sewage at discharging point using portable 

water quality analysis equipment which JICA Survey Team brought from Japan is as follows:  

Water temperature: 31.5℃, pH: 7.75 (-), EC: 2,820 (uS/cm), turbidity: 0 (NTU), NH4-N:  

0.2mg/L or less, NO3-N: 5mg/L, PO4-P: 3mg/L, residual chlorine: 0.1mg/L as free chlorine, 0.2 

mg/L as combined chlorine and fecal coliforms: not detected. 

 
 

Aeration Tank 
 

Sludge Settlement Test 

Photo 3-3: Sewage Treatment Plant in Buraydah City 

 

② Sewage Treatment Plant in Unayzah City 

The design capacity of sewage treatment plant is approximately 50,000m3/day. The treatment 

volume at present is approximately 35,000m3/day. This sewage treatment plant is only one in 

Unayzah city and the second one which was constructed in Al-Qassim. It covers approximately 

75% of total population in Unayzah city, approximately 200,000 pop. 

The treatment plant at present started operating in 2012. Treatment process applied at 

previous treatment plant was aerated lagoon. The schematic flowsheet of sewage treatment plant 

is as shown in the following figure.   



  
Data Collection Survey on Water Saving, Leakage Measures 

and Water Quality Improvement in Saudi Arabia  

82 

 

 

Grit basin
(with Mechanical  screen )

※ 2 lines

Aeration tank
(Carrousel Type)

※ 2 Basin

Final sedimentaion

※ 2 Basin

Sand Filter

※ 12 Basins
Contact Basin

※Design Capacity 50,000m3/day 

(35,000m3/day at present)

No. 1

No. 2

Sludge distribution 
tank

(with screw pump)

※1

※1

※2

※2

Thickner
(Gravitaional type)

※ 3 basins

Dehydrator
(Centrifugal type)

※ 3 units ※A
Dehydrated water 

Dehydrated sludge 
To  discharge

※A

※B

※B
To  pond
To re-use

From city

Cl2

 
Figure 3-10: Schematic flowsheet of sewage treatment plant in Unayzah City 

Source: JICA Survey Team 

The water treatment process is almost the same process as one in Buraydah city, carrousel 

typed oxidation ditch. It consists of grit basin for pre-treatment basin, aeration tank, final 

sedimentation, sand filter and contact basin. Sludge treatment facility consists of gravitational 

thickener and centrifugal dehydrator. 

Approximately 2,000m3/day of treated sewage is re-used for cooling water at Saudi 

Electricity Company (SEC).  Recently water transmission pump was newly installed in the 

treatment plant and all the other treated sewage is transported to Ghuwaymidi area, 

approximately 30km away from the treatment plant. In the area, the project for constructing a 

forest park and agricultural lands using re-use of treated water is currently implementing. All the 

other water was discharged into the wadi near the treatment plant before. 

Dehydrated sludge is disposed outside the treatment plant. Polymer is used as dehydration 

assistant. Combined sewer system is applied as sewage collection system. According to the 

operator, flow rate at inlet of sewage treatment plant increases and sewage overflows when it 

rains. 

Operation and management including daily water quality analysis is conducted by Saudi 

Arabian contractor, Al Jazea Contracting and Trading Ltd. According to the operator, when staff 

need the genuine spare parts for machinery such as auto screen installed at pre-treatment facility, 

reduction gear used in return sludge pump (screw pump) and dehydrator, etc. for the 

maintenance, they have to contact oversea manufactures in person and procure them because 

there are no local agencies in Saudi Arabia for the aftersales service. Also, regarding instruments 

such as electromagnetic flowmeter, dissolved oxygen sensor installed in the aeration tank, they 

have to contact oversea manufactures in person at the breakdown because there are no local 

agencies in Saudi Arabia.  

Regarding water quality analysis, the daily parameters analyzed at sewage treatment plant are 

pH, nitrogen, ammonia, nitrate, phosphate, TDS, BOD, residual chlorine and fecal coliform in 

the raw water and the secondary effluent (water treated with final sedimentation basin). They 

are analyzed with the simplified analysis method. JICA Survey Team confirmed that the 



  
Data Collection Survey on Water Saving, Leakage Measures 

and Water Quality Improvement in Saudi Arabia  

83 

 

analysis equipment for these parameters was operating at site survey. In addition, sludge 

concentration of Mixed Liquor Suspended Solids (MLSS) in aeration tank and return sludge are 

analyzed and sludge volume after sedimentation is checked every day for the daily operation 

management.   

The results of water quality analysis for treated sewage at discharging point using portable 

water quality analysis equipment which JICA Survey Team brought from Japan are as follows:  

Water temperature: 29.9℃, pH: 7.28 (-), EC: 1,570 (uS/cm), turbidity: 0.1 (NTU), NH4-N:  

0.2mg/L or less, NO3-N: 10 mg/L, PO4-P: 3mg/L, residual chlorine: 0.1mg/L as free chlorine, 

0.3 mg/L as combined chlorine and fecal coliforms: not detected. 

Because staff in MEWA requested for the technology to enhance the performance of water 

treatment or facilitate the operation management or reduce the operation cost, JICA Survey 

Team recommended aerobic-anoxic zone-controlled operation which can treat the nitrogen in 

the treated sewage with stable at higher removal rate while reducing the electric power cost for 

aeration.  

 
Secondary Effluent 

（Treated water after final sedimentation basin） 

 

Observation of Activated Sludge 

Photo 3-4: Sewage Treatment Plant in Unayzah City 

 

3) Irrigation Systems using Treated Sewage Waters 

For the purpose of collecting the information regarding current situation of irrigation systems 

using treated sewage, JICA Survey Team visited the irrigation facility in Riyadh city and 

Al-Ahasan city. The result of the site survey is shown below.  

① Irrigation Systems in Riyadh city 

The schematic system of irrigation facilities (Diriyah PS, Wasil tank, etc.) which SIO owns is 

as shown in the following figure. 



  
Data Collection Survey on Water Saving, Leakage Measures 

and Water Quality Improvement in Saudi Arabia  

84 

 

Manfooha PS

Argaa Stand PP

Diriyah PS

1100m3/h×3 pumps

※24 hours operation

※ For pleassure release
V=80,000m3

P

1200m3/h×3 pumps

※8hours operation

Wasil Tank

H=Approx. 120mH
L=Approx. 20km
φ=800mm
※Transported by pump

H=Approx. -20mH
L= Approx. 13km

φ=1000mm (CCP※)

※Transported by gravity

※CCP means "Concrete Cylinder Pipe"

To farm
V=800 m3

H=Approx. 90mH

※Transported by pump

 
Figure 3-11: Schematic flow of irrigation systems in Riyadh City 

Source: JICA Survey Team 

【Diriya pump station】 

This pump station is the facility for receiving the treated sewage, which is treated at 

Manfooha sewage treatment plant and transported from Manfooha pump station, and for 

transporting it to Wasil tank. This pump station consists of receiving basins with the upper part 

opened and pumps. The volume and dimension of the receiving basin are approximately 

80,000m3 and 250m×100mL×3.2mH. There is a chlorine gas storage and dosing facility. But 

chlorine is not dosed at Diriyah pump station. According to the operator, there are some issues 

on frequent de-sludge accumulated on the bottom of basin and corrosion of plastic sheet 

covering the wall and the bottom of basin and pipes, etc. 

The results of water quality analysis for inlet water from Manfooha pump station using 

portable water quality analysis equipment which JICA Survey Team brought from Japan are as 

follows:  

pH: 7.27(-), DO: 2.9(mg/L), EC: 2,150 (uS/cm), turbidity: 1.8NTU, NH4-N: 0.2mg/L, NO3-N: 